
PREPARED FOR:

MARCH 2023

PREPARED BY:

CENTRAL WEBER SEWER 
IMPROVEMENT DISTRICT

WASTEWATER MASTER PLAN



CENTRAL WEBER SEWER
IMPROVEMENT DISTRICT

WASTEWATER MASTER PLAN

Prepared by:Prepared for:

March 2023



CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT i 

TABLE OF CONTENTS 

 
Page 

EXECUTIVE SUMMARY ................................................................................................................................... ES-1 
Introduction ......................................................................................................................................................................... ES-1 
[...]
the west. 

The AS Headworks also includes a septage receiving 
tank where septage received at the septage receiving 
facility can be stored and sampled before being 
introduced to the CWSID WRF.  

One climber-type screen is located in each of the two 
cast-in-place concrete influent channels. The screens 
are climber-type, front-cleaned mechanical bar 
screens and discharge screenings to dedicated 
washer/compactors that in turn discharge washed 
and compacted screenings to a small, dedicated 
dumpster. Figure 11-8 shows the front of the influent 
screens and Figure 11-9 shows the back of the screen 
and also shows the dedicated washer/compactor and 
small dumpster. The dumpsters are emptied into 
haul trucks by CWSID operations staff.  

Once screened, the plant influent passes to a vortex 
grit chamber unit process where grit settles to a 
bottom hopper and degritted effluent flows to the 
Influent Pump Station wet well. The settled grit is 
later pumped upstairs to grit classification 
equipment above the truck load-out bay. Conveyors 
are used to convey grit from the classifiers to trucks 
located below on the first-floor load-out bay.  

 

  

Figure 11-8: AS Headworks Influent 
Screen 

 

 

Figure 11-9: AS Headworks Screen 
and Compactor 

 

 



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-15 

Table 11-2 

AS Headworks Equipment Summary 

Parameter Units Value 

Screening 

Type   

Quantity no. 2 

Treatment Capacity, each mgd 60 

Hydraulic Capacity, one out of 
service 

mgd 80 

Motor Size horsepower (hp) 2.0 

Bar Size inches 1/2 

Nominal Bar Spacing inches 1/2 

Design Headloss at Peak Hour 
Flow (PHF) 

feet 1.90 

Nominal Clean Screen 
Headloss 

inches 6 

Screenings Compactor 
Quantity 

no. 2 

Screenings Compactor 
Capacity, each 

cubic feet per hour (cfh) 75 

Screenings Compactor Motor 
Sizes 

hp 7.5 

Screenings Compactor 
Capacity at Maximum Month 
Flow (MMF) 

  

Grit Removal 

Type  Vortex Chamber 

Quantity no. 2 

Peak Hydraulic Capacity, each mgd 70 

Design Headloss at PHF feet 2.4 

Motor Size hp 2.0 

Diameter feet 24 

Grit Pump Type  
Recessed Impeller, 

Centrifugal 

Grit Pump Design Flow  gallons per minute (gpm) 300 

Grit Pump Design Total 
Dynamic Head (TDH) 

feet 63 

Grit Pump Motor Size hp 40 

Grit Cyclone Quantity no. 4 

Grit Cyclone Diameter inches 12 



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-16 

Table 11-2 

AS Headworks Equipment Summary (continued) 

Grit Pump Motor Size hp 40 

Grit Cyclone Quantity no. 4 

Grit Cyclone Diameter inches 12 

Grit Cyclone Capacity, each gpm 300 

Grit Classifier Quantity no. 2 

Grit Classifier Diameter, each inches 18 

Grit Classifier Motor Size, each hp 1.0 

 



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-17 

 

Figure 11-10: CWSID Headworks Plan



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-18 

The Influent Pump Station is located immediately 
downstream of the AS Headworks’ vortex grit chambers and 
includes a wet well, three large submersible influent pumps 
(with space for a fourth pump) located in a dry pit. Each 
influent pump is driven by a variable frequency drive that is 
controlled based on wet well water surface elevations 
(WSE). The current Phase 2 expansion project will add a 
fourth influent pump and replace one of the existing influent 
pump variable speed drives. As indicated in the AS 
Treatment Process hydraulic profile (see Figure 11-3), 
influent pumps lift plant influent to the AS Primary Clarifier 
splitter box. CWSID staff can bypass plant influent to the TF 
Treatment Train by directing plant influent to the bypass 
channel located between the two vortex grit chambers and 
ultimately to a 60-inch diameter bypass pipeline.  

The total flowrate pumped to the AS Treatment Process is 
measured by the Influent Flow Meter No. 1. This flowmeter 
is an electromagnetic type, is located on the discharge 
pipe/manifold and is housed inside a below grade, cast-in-
place concrete vault.  

Table 11-3 

AS Influent Pump Station Summary 

Parameter Units Value 

Pump Type  Dry-Pit Submersible 

Existing Pump Quantity no. 3 

Future Pump Quantity no. 4 

Design Flow, each mgd 30 

Design TDH, each feet 35 

Motor Size hp 350 

Firm Pump Capacity (1) mgd 90 

Drive Type, each  
Variable Frequency Drive 

(VFD) 

1 One pump out of service. 

AS Primary Clarifiers and Primary Sludge Pump Station. 

Primary influent is pumped to a Primary Clarifier Splitter Structure from the AS Influent Pump 
Station and gravity flows to two existing AS Primary Clarifiers.AS Primary Clarifiers are summarized 
in Table 11-4.  

Figure 11-11: Influent Pump 
Station 

 



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-19 

Table 11-4 

CWSID AS Primary Clarifier Nos 1. And 2 Design Criteria 

Parameter Units Value 

  Quantity of Primary Clarifiers  2 

  Diameter, each feet 145 

  Surface Area, each feet 16,500 

  Side Water Depth, each feet 12 

  Recommended Surface Overflow 
Rate 

     Average Annual Flow 

     Max Month Flow 

 

gpd/sf 

gpd/sf 

 

1,0001 

1,250 

  Existing Capacity 2 

     Average Annual Flow 

     Max Month Flow 

 

mgd 

mgd 

 

33.0 

41.2 

  Existing Detention Time 1, each 

     Average Annual Flow 

     Max Month Flow 

 

hours 

hours 

 

2.15 

1.80 

  Motor Horsepower, each hp 1.0 
1 Average Annual Surface Overflow Rate Max Value per Utah Administrative Code R317-3-6. 
2 ALL units in service. 
3 Abbreviation: gpd/sf = gallons per day per square feet. 

CWSID bypass flows around the AS Primary Clarifier splitter box to downstream Aeration Basins to 
provide additional carbon for biological nutrient removal processes. Under the Phase I project, a 
second Primary Clarifier splitter box was constructed that included two new plant influent lines 
stubbed for future Primary Clarifiers 3 and 4, and a 30-inch diameter bypass line and meter vault 
that combines plant influent with primary effluent. A motorized slide gate is used to regulate the 
plant influent flowrate that is bypassed. On average, 1.9 mgd of primary influent is bypassed 
throughout the year for biological phosphorus removal. 

The AS Primary Sludge Pump Station pumps scum and primary sludge from AS Primary Clarifiers 
through a 10-inch diameter PS pipeline to Sludge Blending Tanks. Both primary sludge and scum 
pass through in-line grinders located upstream of mechanical diaphragm pumps. Clear water from 
the Scum Pit is also pumped to the Primary Clarifier splitter box using a dedicated screw centrifugal 
pump. The AS Primary Sludge Pump Station is summarized in Table 11-5. See Figure 11-12 for a plan 
view of the AS Primary Sludge/Scum Pump Station.  



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-20 

Table 11-5 

CWSID AS Primary Sludge/Scum Pump Station Design Criteria 

Parameter Units Value 

Primary Sludge and Scum Pumps   

  Pump Type  Mechanical Diaphragm 

  Existing Pump Quantity  3 (2 Duty + 1 Standby) 

  Design Flow, each gpm 175 

  Design TDH, each feet 25 (1) 

  Motor Horsepower, each hp 15 

  Firm Pumping Capacity (1) gpm 350 

Primary Sludge Grinders   

  Type  In-Line 

  Quantity  3 (2 Duty + 1 Standby) 

  Capacity gpm 800 

  Motor Size, each hp 3 

Primary Scum Subnatant Pumps   

  Pump Type  Screw Centrifugal 

  Existing Pump Quantity  1 (1 Duty + 0 Standby) 

  Design Flow, each gpm 370 

  Design TDH, each feet 25 (1) 

  Motor Horsepower, each hp 3 
1 Estimated value from Wastewater Treatment Plant Expansion record drawings dated 2012. 

 



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-21 

 

Figure 11-12: AS Treatment Process Primary Sludge Pump Station  



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-22 

Aeration Basins Nos. 1 to 6. 

AS Aeration basins are anticipated to be grouped in sets of four with corresponding sets of two 
primary clarifiers and sets of four secondary clarifiers. The four existing aeration basins, four 
secondary clarifiers, and two primary clarifiers were constructed in 2012. Two additional aeration 
basins and two new secondary clarifiers are currently under construction. These facilities are 
hydraulic, below grade, cast-in-place concrete structures that are open to the atmosphere. 
Equipment, such as aeration systems, clarifier mechanisms, mixers, and recirculation pumps, are 
placed inside the structure and operate under submerged conditions. The AS Blower Building 
provides air for the diffused aeration systems located in the aeration basins. One blower building 
housing five aeration blowers should provide enough air to support up to eight aeration basins.  

Aeration Basins 1 to 4 were constructed as part of the 2012 expansion project, and Aeration Basins 5 
to 6 are currently under construction as part of the Phase 2 expansion project. The activated sludge 
secondary treatment facilities were designed to meet future Utah Pollutant Discharge Elimination 
System (UPDES) nutrient limits: An annual average total phosphorus (TP) concentration of 1.0 
milligram per liter (mg/L) per Technology Based Phosphorus Effluent Limits (TBPEL). Phase 2 will 
increase the CWSID WRF secondary treatment capacity by adding two new aeration basins (5 and 6) 
and two new secondary clarifiers (5 and 6). The Aeration Basin Aeration Influent Structures (typical 
for Aeration Basins 1 to 4 and 5 to 8) receive both PI and RAS and splits this combined flow stream 
among the in-service aeration basins.  

As shown in Figure 11-13, each of the aeration basins is designed to operate in a sequential anaerobic, 
anoxic, oxic configuration (i.e., A2O) biological wastewater treatment configuration. The anaerobic 
zones (Zone 1) are provided to stress aerobic phosphate accumulating organisms (PAOs) so they 
release phosphorus for subsequent excess biological uptake of phosphorus in downstream aerated 
zones (i.e., via luxury uptake). To mix basin contents, each anaerobic zone is equipped with floating 
mixers that are attached to mooring cables. The anoxic zones (Zone 2) are designed to utilize portions 
of the organic carbon in the wastewater along with recycled mixed liquor from the aerated zone to 
biologically remove nitrates by denitrifying microorganisms that convert nitrates (NO3) to nitrogen 
gas (N2). The oxic zones each have fine bubble diffused aeration systems that convert air from 
aeration blowers into fine bubbles that efficiently supply oxygen to nitrifying microorganisms, 
converting ammonia (NH3) to nitrates. Each of the Aeration Basins contains a total of approximately 
13,000 fine bubble diffusers located in Oxic Zones 3, 4 and 5. Mixed liquor (ML) recycle pumps are 
used to return mixed liquor (approximately 267 percent of the average annual daily flow [AADF] or 
72 mgd) from the oxic zones to the anoxic zones. There is a total of eight ML recycle pumps (two per 
basin) and each is sized to lift 6,250 gpm flowrate 3-foot TDH. The design of AS Aeration Basins Nos. 
1 to 6 is summarized in Table 11-6.  

The Aeration Basins can be converted from an A2O biological treatment process to a Modified 
Ludzack-Ettinger (MLE) process by converting the Anaerobic Basin (Zone 1) to an Anoxic Basin. This 
conversion would eliminate the CWSID’s ability to remove phosphorus biologically and would 
require chemical addition exclusively (ahead of either primary or secondary clarifiers) to meet a total 
phosphorus discharge limit. A new Chemical Building to store ferric chloride chemical and house 
chemical dosing equipment was constructed under the Phase I expansion project.  



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-23 

Table 11-6 

AS Aeration Basin Nos. 1 to 6 Design Summary 

Parameter Units Value 

Flow 

   AADF mgd 49(1) 

   MMF mgd 58.8(1) 

   PHF mgd 75.0(2) 

Biochemical Oxygen Demand 
(BOD) 

  

   AADF pounds per day (lbs/day) 63,162 

  Average Day Maximum Month 
(ADMM) 

lbs/day 73,559 

Total Suspended Solids (TSS)   

   AADF lbs/day 65,124 

   ADMM lbs/day 78,953 

Total Kjeldahl Nitrogen (TKN)   

   AADF lbs/day 9,808 

  ADMM lbs/day 14,810 

Total Phosphorus (TP)   

   AADF lbs/day 1,373 

   MMF lbs/day 2,109 

Temperature   

   Winter degrees Celsius 10 

   Summer degrees Celsius 18 

Mixed Liquor Suspended Solids 
(MLSS) Range 

mg/L 2,800 to 3,450 

Total Solids Retention Time 
(SRT) Range 

days 13-16 

1 Year 2040 design values from Sheet G-03 Phase 2 CWSID WRF expansion. 
2 Maximum Peak Wet Weather Design Capacity. 

Each aeration basin provides approximately 7.8 mgd AADF and 9.8 mgd ADMM of treatment capacity. 
Since the AS Treatment Process is currently limited to 75.0 mgd PHF, the maximum hydraulic 
capacity per basin is approximately 12.5 mgd PHF. However, as noted in the previous facility plan, 
CWSID WRF staff observed 59.0 mgd flow through the AS Treatment Process during a high wet 
weather event that occurred in the year 2017, which may better define aeration basin hydraulic 
maximum capacity at approximately 14.8 mgd per unit. With one aeration basin offline, the maximum 
firm aeration basin treatment capacity will be 49.0 mgd ADMM after the Phase 2 expansion is 
completed.  

Figures 11-13 and 11-14 show Aeration Basins 1 to 4 and 5 to 6, respectively. 



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-24 

 

 

Figure 11-13: AS Treatment Process Primary Sludge Pump Station - AS Aeration Basins Nos. 1 to 4  



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-25 

 

 

 

 

 

Figure 11-14: AS Treatment Process Primary Sludge Pump Station - AS Aeration Basins Nos. 5 to 6 



 CENTRAL WEBER SEWER IMPROVEMENT DISTRICT WASTEWATER MASTER PLAN 

BOWEN COLLINS & ASSOCIATES CAROLLO 

CENTRAL WEBER SEWER IMPROVEMENT DISTRICT 11-26 

Table 11-7 

CWSID Aeration Basin Nos. 1 through 6 

Parameter Units Value 

Aeration Basin Quantity no. 6 

Process Configuration  A2O 

Anaerobic Basin (Zone 1)   

   Quantity per Train no. 1 

   Volume, each basin million gallons (MG) 0.37 

   Total Volume MG 2.22 

   Mixer Type  Floating mixer w/ mooring cables 

   Mixer Quantity no. 1 

   Mixer Size, each hp 5 

Anoxic Basin (Zone 2)   

   Quantity per Train no. 1 

   Volume, each basin MG 0.36 

   Total Volume MG 2.16 

   Mixer type  Floating w/ mooring cables 

   Mixer Quantity mg/L 2 

   Mixer Size hp 5 

Aeration Basin (Zones 3-5)   

   Quantity per Train  no. 3 

   Volume, each MG 2.5 

   Total Volume MG 10.0 

    Average Annual Oxygen 
Demand (Actual Oxygen 
Requirement [AOR]) 

lbs/day 34,300 

    Maximum Day Oxygen 
Demand (AOR)  

lbs/day 44,343 

   Diffuser Type  Fine bubble, membrane 

   Diffuser Quantity, each basin no. 3,336 

   Diffuser Quantity, Total no. 13,344 

   Average Air Flow per Diffuser 
standard cubic feet per minute 

(scfm) per diffuser 
1.0 

Mixed Liquor Recycle Pumps   

   Pump Type  Submersible, propeller 

   Pump Quantity, per Basin no. 2 (2 Duty + 0 Standby) 
